123

122

124

@l




PM-5T-520 SPARE PART LIST

Part No [Part name Qty | Part No [Part Name Qty

Motor 1 67 |Spring washer 8 2
2 Motor foot pad (right) 1 68 |Bolt M8x45 2
3 Motor foot pad (left) 1 69 |Flat washer 8 2
4 Cylindrical pin ¢2.5%x4 1 70 |Spring washer 8 2
5 Steel ball ¢2.5 1 71 |Bolt M8x45 2
6 Rolling sleeve 1 72 |Flat washer 8 2
7 Gears (5.3) 2 73  |Spring washer 8 2
8 steel cable baffle ring10 2 74  |Bolt M8x40 2
9 Gear shaft 100V 1 75 |Nut M8 2
10 gs';'ggsli'zxm for 2 | 76 |Flatwasher 8 2
11 [Partition (5.3) 1 77 |Flat washer 8 2
12 [Rolling sleeve 2 78 |Spring washer 8 2
13  [$9X3.5 O-ring 2 79 |Bolt M8x45 2
14 |Gear pump end cap 1 80 |Right wing 1
15 [Flat washer 8 3 81 |Left wing 1
16 |Spring washer 8 3 82 |[Bolt M8x45 2
17 [Bolt M8x32 3 83 |Spring washer 8 2
18 |Flat washer 8 6 84 [Flat washer 8 2
19 [Spring washer 8 6 85 |Flat washer 8 2
20 |Bolt M8x55 6 86 |Nut M8 2
21 |Roller cover 2 87 |[Bolt M8x40 2
22 |Circlip 4 88 |Spring washer 8 2
23  |150 wheel 2 89 [Flat washer 8 2
24 |Roller shaft -- 1 90 |Frontleg support A 1
25 |Hind leg support 2 1 91 [Support reinforcement A 1
26 |Bolt M8x45 2 92 |Front leg support B 1
27  |Spring washer 8 2 93 |Bolt M8*15 2
28 |Flat washer 8 2 94  |Front bracket 1
29 |Flat washer 8 2 95 |Thick nut M14 2
30 |Nut M8 2 96 |Nut M14 2
31 [Hind leg support 1 1 97 |Oil gauge seat 1
32 |Support reinforcement B 1 98 |O-ring ®11.2*2.65 1
33 [Flat washer 8 2 99 |Oil gauge 1
34 |Spring washer 8 2 100 [Piston rod 1




35 |Bolt M8x40 2 101 (Butterfly screw 1
36 |Cap nut M10 4 102 |O-ring ®4 1
37 |Handle baffle 1 103 |Rear end cover 1
38 |Thick nut M10 4 104 |Gasket for rear cover 1
39 |Flat washer 20X9.9 4 105 |O-ring 25.8%x2.65G 1
40 [O-ring ®9X3.5 4 106 |C Dustproof gasket FC30k38x5 1
41 |Steel ball ¢6 1 107 |Piston ring 1
42  |Spring (c) 1 108 [O-ring 48.7x3.55 1
43 :'Cerﬁlon socket head 1| 109 |piston 1
44  [Combination pad 8 1 110 |Cylinder 1
45 |Straight Head bolt M8X8 1 111 [Compression spring 1
46 |Handle body 1 112 ([Stud 4
47 |Handle lever 1 113 [Frictional pad A 1
48 |Cross head screw M5x16 2 114 |Sliding frame 1
49 |Fixed seat 2 115 |Bolt M12x25 4
50 |Spring Pin ®3 1 116 [Large flat washer 12 4
51 [Cring ®6 1 117 |Thick nut M12 4
52 |Spring (a) 1 118 |Sliding seat 1
53 |Control axis 1 119 [Frictional pad B 1
54 GB-T 3452.1 5.6x1.8-A 1 120 |Left side shield 1
55 |GB-T 3452.1 11.2x1.8-A 5 121 |Top shield A 1
56 |Control valve 1 122 [Rear side shield A 1
57 |Front cover 1 123 |Rear side shield B 1
58 |Front cover gasket 1 124 |Top shield B 1
59 |Spring (B) 1 125 [Extended Plate 1
60 [O-ring-916 1 126 [Front shield B 1
61 [Copper pad 16x1.5 1 127 [Front shield A 1
62 |Positioning bolt 1 128 |Nut M5 23
63 |Body 1 129 |Flat washer 5 23
64 Nut M8 2 130 |Bolt M5 23
65 |Flat washer 8 2 131 [Flat washer 6

66 |Flat washer 8 2 132 |Nut M6




